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Parts List
Item Qty Part Number
1 1 Shaft support
2 2 End plate
3 5 8mm threded rod with fasteners
4 1 17HE15-1504S
5 1 Back plate
6 1 17HE15-1504S
7 1 Idler_Bearing_Plate
8 2 5972K501_Ball Bearing
9 1 Pen arm shaft coupler
10 1 Pen arm pivot
11 3 ISO 4762 - M4 x 12 Steel 4.6 Plain
12 8 ISO 4032 - M4 Steel 6 Plain
13 1 ISO 887 - A 1 Steel 100 HV Plain
14 2 |1SO 887 - A 4 Steel 100 HV Plain
15 1 ISO 4762 - M3 x 10 Steel 4.6 Plain
16 2 ISO 4032 - M3 Steel 6 Plain
17 1 Pen arm top
18 1 ISO 4762 - M4 x 35 Steel 4.6 Plain
19 1 ISO 4762 - M3 x 20 Steel 4.6 Plain
20 4 ISO 4762 - M3 x 12 Steel 4.6 Plain
21 4 ISO 7089 - 3 Steel 100 HV Plain
22 4 ISO 4762 - M4 x 20 Steel 4.6 Plain
23 4 ISO 7089 - 4 Steel 100 HV Plain
24 4 ISO 4762 - M2.5 x 10 Steel 4.6 Plain
25 4 |1SO 7089 - 2.5 Steel 100 HV Plain
26 6 ISO 7089 - 8 Steel 100 HV Plain
27 4 ISO 4032 - M8 Steel 6 Plain
28 1 MicroServo9g
29 2 ISO 7045 - M2 x 10 - H Steel 4.6 Plain
30 2 ISO 4032 - M2 Steel 6 Plain
31 1 Arduino_CNC_Assembly
32 1 Electronics case base
33 1 Electronics cover
34 2 Sphere Cup holder
35 2 |1SO 7093-2 - 10 Steel 100 HV Plain
36 1 Spring
37 1 ISO 4032 - M5 Steel 6 Plain
38 1 Servo spring v1
40 1 8mm OD metal bush
41 1 5mm threaded rod
42 1 Short spring
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